SLUPERWINCH'

LT SERIES
SERVICE PARTS

LT SERIES

WINCHES

LT3000 LT4000 LTA000SR

CONTENTS DESCRIPTION PART NUMBER

Not Shown Cables 90-42684 90-42684 90-42684

Not Shown Circuit Breaker 87-14541 87-14541 87-14541

Not Shown Contactor 87-12893 87-12893 87-12893

Not Shown Handlebar 87-12894 87-12894 87-12894
Switch

Not Shown Hawse Fairlead N/A N/A 87-24077

9(2pcs), 10(2pcs), 11(2pcs),12(2pcs),

13(2pcs), 14(2pcs), 15(2pcs), 16,

17,18, 19, 20(2pcs), 21, 22, 23, Motor Assembly

24(2pcs), 25(2pcs), 26, 27(2pcs), (Includes brack) 87-12830 L 87-24078

28, 29(2pcs), 30, 31, 32, 33, 34,

35(2pcs), 36

Not Shown Roller Fairlead 87-12911 87-12911 N/A

Not Shown Remote Socket 87-14151 87-14151 87-14151
Assembly

4, T(2pcs), 9(2pcs), 14(2pcs), 17,

21, 22(2pcs), 23(2pcs), 27(2pcs), Small Parts Kit 90-42762 90-42762 90-42762

36(2pcs), 41

Not Shown Synthetic Winch N/A N/A 87-42613
Rope

Nl S Wired Remote §7-12895 87-12895 87-12895
Control

Not Shown Wire Winch 87-42611 87-42611 N/A
Rope

081023 | RevA



SUPERWINCH ' |T SERIES

WINCH ASSEMBLY
ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1140222-1-24-4 Screw, Socket Head M6-1.0 X 10mm 4
2 N/A Motor End Assembly 1
3 1140222-1-24-2 Drum 1
4 1125260-1-9 Set Screw, M6-1.0 X 8mm 1
5 1140222-1-24-7 Spring, Clutch 1
6 1140222-1-24-61 Drive Shaft 1
7 1140222-1-24-3 Tie Bar 2
8 N/A Gearbox End Assembly 1

081023 | RevA



SLUPERWINCH'

LT SERIES

GEAR BOX ASSEMBLY
ITEM NO. PART NUMBER DESCRIPTION QTY.
22 1140222-1-24-24 0-Ring, Drum Support 1
23 1140222-1-24-10 Drum Seal 1
29 1140222-1-10 Square Nut, M8-1.25 2
34 1140222-1-24-13 Cover Plate 1
35 1140222-1-24-14 Screw, Socket Head M6-1.0 X 10mm 2
36 1140222-1-24-9 Drum Bearing 1
37 N/A 3rd Stage Planetary Assembly 1
38 N/A 2nd Stage Planetary Assembly 1
39 N/A Gearbox 1
40 1140222-1-24-54 Clutch Handle 1
41 1140222-1-24-59 Bushing, Gearbox 1
42 1140222-1-24-56 Clutch Mechanism 1

% o

081023 | RevA



SLUPERWINCH'

LT SERIES

MOTOR ASSEMBLY
ITEM NO. PART NUMBER DESCRIPTION QTY.
9 1140222-1-24-115 0-Ring, Motor Bolt 2
10 1140222-1-24-122 Retainer, Terminal Screw 2
1 1140222-1-24-123 Insulator, Red 1
12 1140222-1-24-127 Flat Washer, M6 2
13 1145240-1-1-17 Serrated Flange Nut, M6-1.0 4
14 1140222-1-24-125 O-Ring, Motor Terminal 2
15 1145240-1-1-16 Screw, Square Head M6-1.0 X 27mm 2
16 1140222-1-24-111 Stator 1
17 1140222-1-24-15 Ball Bearing, Motor 1
18 N/A Drum Support, Motor End 1
19 1140222-1-24-19 Brake Spring 1
20 1140222-1-24-22 Screw, Flat Head M4-0.7 X 8mm 6
21 1140222-1-24-21 Bushing, 1st Stage Planetary 1
22 1140222-1-24-24 0-Ring, Drum Support 1
23 1140222-1-24-10 Drum Seal 1
24 1140222-1-24-126 Screw, Flanged Hex Head M5-0.8 X 125mm 2
25 1140222-1-24-124 Insulator, White 1
26 1140222-1-24-114 Motor Lid 1
27 1140222-1-24-113 0-Ring, Motor 2
28 N/A Rotor 1
29 1140222-1-10 Square Nut, M8-1.25 2
30 1140222-1-24-17 Adapter, Motor-Brake 1
31 1140222-1-24-18 Brake Cylinder 1
32 1140222-1-24-20 Adapter, Brake-1st Stage 1
33 N/A 1st Stage Planetary Assembly 1
34 1140222-1-24-13 Cover Plate 1
35 1140222-1-24-14 Screw, Socket Head M6-1.0 X 10mm 2
36 1140222-1-24-9 Drum Bearing 1

081023 | RevA



SLUPERWINCH'

LT SERIES

MOTOR ASSEMBLY

081023 | RevA



